
 

Post-Operative Pain Management 
 

Take 600mg Ibuprofen every 8 hours for 3 days 

If more relief is needed, Take 600mg Acetaminophen between 
Ibuprofen dosages 

Ex.  8:00AM Take 600mg Ibuprofen 

 12:00PM Take 600mg Acetaminophen 

 4:00PM Take 600mg Ibuprofen 

 8:00PM Take 600mg Acetaminophen 

 
Ice 20min on/20 min off for 3hours 
 
If cannot take Ibuprofen for reasons like history of Peptic Ulcers, Take 
600-800mg Acetaminophen every 8 hours for 3 days. Please call our 
emergency line if pain persist at 262-676-2495. 
 


